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CERTIFICATE NO.: E201004-0131-000859(5005233) CERTIFICATE L/C No. (P/Q No.) : 1103077092
A ¥ 9 p-y A 2= a 7 .
COMMODITY E.R.W STEEL PIPE se H iEAH Steel COI’p. CUSTOMER PLESA
A% A (F) Al OF X e
SPECIFICATION APY SLB PSL1/ASTM AS3B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. T%'YPEEJ 2 B o2 % % QUANTITY 1) o
NO. | (BATCH NO.) ORDER SIZE B o = 4 9 FZFM/T) REMARK
: *1 PCS TOTAL LENGTH WEIGHT
17 (ng{l&oﬁ;o) BBE 18 " X 0.500 * X 6.120 M 11 67.320 M 9.367 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
364305 «ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
18 |(siK2262060)| BBE 8 " X 0.500 " X 6.120 M 5 30.600 M 4.258 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
19 | (siiosstd | BRE 18" X 0.500 " X 6.120 M 2 159.120 M 22.142
(SIK2262070)
20 (Sf§§f5711{‘§0) BBE 16" X 0.375 " X 6.120 M 21 128.520 M 11.950
TMPACT
HYDROSTATIC VD|F{S|C|RM|B|D|C|F|F|RF| ZINC COATING TENSILE TEST
TEST IT|L|HE|O|EA|[E|R|[R|L|L|EL TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) P‘i% HARD-| HEAT
HAHNHRIHE T NESS | TREAT
HEAT NO 5 sec| R R - : F|l%| D ; ; ; D| TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
AN|TIK DEJI|T|H|1|G|RT|VEIGHT OF C|Si| Mo {P |S |CulNijCr|Mo| VINb|Ti| |cBQ -
NO. | (BATCH NO.) & LS|E Elur|n N | E |3z coar| 31| § 5| STRENGTH | STRENGTH RGY 1 AREA
. 7 I|N S|AI|G G EN -ING | B ]
pst |17 (Uleol! T|Ls 1 SIALK g 2 2|2|2|2|3]|3]|3 % N
N{N 0 M N . .
Tl G N |causs| +3 G +4 |45 | *6 +7 xg| Dsi PSI 1410 |Jould % *11
HES 30 MAX | 26 120 | 30 | 30 {40}40|40| 15|80
SPEC MIN 60200 | 35500
17 | SB64305 119 |(Gc|G| G |G G H |18 1] 77 [14]10
(SIK2102160) P l17| 1| 76 |14} 8 |TR| 2 [TR|TR| 1| 2 |TR T| 72390 | 46790 | 38 G
P |17|TR| 76 |16] 9 |TR| 2 [TR|TR| 1 | 2 |TR Wi 75540
18 | SB64305 1190 |[6|G| G |a G H |18| 1| 77 | 14|10
(SIK2262060) P |17] 1| 76 [14]10|1|1|2|mR{2|TR| 1 T| 70830 | 45940 | 35 G
P |18/ TR| 78 [13]|10|1|1|2|mR}2TR| 1 W| 72410
19 | sB63971 1190 |G{G| G |G G H{17] 182 [13]9
(SIK2262070) P |16] 1] 83 13| 8 [TR| 2 |TR|TR|TR} 2 |TR T| 70400 | 45080 | 39 G
] P |17| 2| 81 [13| 7 |TR| 2 {TR|TR|TR| 2 | TR V| 73410
20 | 915714 1000 [G6|G| G |G G H |14| 2] 81 |12]1
(S1K3151120) P J13] 2| 80 [14|TR|1|TR|2|TRITR| 2] 2 T| 74500 | 65710 | 30 G
P |14 1] 8 14| 1|1|R|2|R|TR|2] 2 ¥| 78230
% *1-BBE:Black Beveled End(30 ° )
N op #1~#11: | gl «2-U:Weld Seam Ultrasonic Test
(T’ g‘:éer To | E | +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
B ers % *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD #Tr:Trace

Surveyor :

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPT.

+ WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.
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